


 





 



 

Engineering Report, MMWD Seawater Desalination Pilot Program 
Kennedy/Jenks Consultants in association with CH2M HILL 0468029 i 
\\sfo\groups\pw-group\admin\jobs\04\0468029_mmwd\09-engreport\final\mmwd swro pilot eng rpt_final.doc 

Table of Contents 

Table of Contents................................................................................................. i 

List of Tables............................................................................................................................... vii 

List of Figures............................................................................................................................... ix 

List of Appendices (Appendices provided on a compact disk)..................................................... ix 
[...]
specific gravity of 4.0 - 4.2, and a 

uniformity coefficient of <2.2. 28 to 38 3 to 4 N/A 

Filter Backwash  

Source was freshwater. Filtered 
seawater could also be used. 

Backwash was set for 5 minutes 
with filter to waste for 5 minutes. 170 17.7 N/A 

Coagulant Ferric chloride N/A N/A 12 to 25 

Polymer 
PolyFloc from King Lee 

Technologies N/A N/A 0.5 

6.3.2 Conventional Pretreatment System Performance 
The conventional system performed well overall and generally produced filtered water that 
was suitable as feed to the SWRO system. An analysis of the conventional pretreatment 
filtered water turbidity and silt density index (SDI) is presented below. During summer dry 
period source-water conditions, a ferric coagulant dose of 10 to 12 mg/l and a polymer dose of 
0.5 mg/l were required to produce an acceptable filtered water quality. In the winter wet period 
source-water conditions, the coagulant dose was increased to as much as 25 mg/l to address 
high source-water turbidities. The filtration rate was also reduced and the backwash frequency 
increased to handle the increased solids loading on the system. 

Initially, the conventional pretreatment system was operated with single-stage (anthracite 
media) filtration because of an internal bypass problem in the second filter. The filtered water 
turbidities during this period were near 1 NTU and elevated SDI values for the Conventional 
SWRO feed water reflect the poor performance of the single-stage filtration. The bypass 
problem was identified and corrected and filtered water quality immediately improved. This 
event demonstrated the need for multimedia, deep-bed filtration for this source water.  



 

Engineering Report, MMWD Seawater Desalination Pilot Program 
Kennedy/Jenks Consultants in association with CH2M HILL 0468029 Page 98 
\\sfo\groups\pw-group\admin\jobs\04\0468029_mmwd\09-engreport\final\mmwd swro pilot eng rpt_final.doc 

Also, while the pilot plant conventional pretreatment system was not automated, nor did it 
have full time operations staff that a full-scale facility would have, the performance of the pilot 
plant conventional pretreatment system was similar to performance of a similar full-scale 
conventional pretreatment system for the SWRO facility at Pt. Lisas, Tinidad. The Pt. Lisas 
SWRO facility has operated for 4 years on a variable bay source water with a similar 
coagulation, clarification, dual media filtration pretreatment system. The reported average 
filtrate SDI values for the Pt. Lisas facility ranged from 3.4 to 3.9 – similar to the average SDI 
values for the MMWD conventional pilot (Thompson, 2006). Therefore, the MMWD pilot plant 
conventional pretreatment system is fairly representative of a more automated and more 
closely operated full-scale facility.  

The paragraphs below provide more detail on the conventional system filtered water 
performance with respect to turbidity, SDI, TOC reduction, and system performance. 
Recommended design criteria for the conventional system are presented in Section 8 of this 
report. 

6.3.2.1 Turbidity and SDI 
The conventional pretreatment system average, standard deviation, and 95th percentile 
clarified and filtered water turbidities, and filtered water and SWRO feed water SDI values are 
shown in Table 6.2. Table 6.2 does not include data from when the conventional pretreatment 
system operated with single-stage filtration. Pilot data Figure 3.1 in Appendix 2 shows the 
source, clarified, and filtered water turbidities over the pilot program, and pilot data Figure 4.1 
in this appendix presents the conventional system SDI values.  

Table 6.2: Conventional Pretreatment Performance Values 

 
Clarified Water 
Turbidity, NTU 

Conventional 
Filtrate 

Turbidity, NTU 
Conventional 
Filtrate SDI  

Conventional 
SWRO Feed SDI 

Average 3.94 0.1 3.89 4.04 
Standard Deviation 3.96 0.05 0.53 0.61 
95 Percentile Value 12.6 0.16 4.84 4.79 

The average conventional pretreatment system’s filtrate turbidity and SDI values met the 
pretreatment system performance objectives. Although the conventional system required 
careful attention to produce the target water-quality in terms of proper coagulant dose, 
flocculation time, and clarification and filtration rates, the standard deviation and 95th 
percentile values show that the performance was relatively consistent. During initial pilot 
operations, the conventional filtrate tank experienced significant bio-fouling. The tank was 
painted to block sunlight, and the tank and associated piping were shock-chlorinated 
approximately every 6 weeks to control bio-growth in the tank. Although not statistically 
significant, the slightly higher average SDI values in the feed water to the SWRO pilot unit 
could be due to minor bio-growth in the filtrate tank during the pilot program.  

During the relatively low-turbidity dry-season conditions, the clarifier primarily provided 
additional flocculation contact time for the ferric coagulant to react and form floc particles. 
During the high-turbidity wet season, the clarifier made a more significant contribution to solids 



 

Engineering Report, MMWD Seawater Desalination Pilot Program 
Kennedy/Jenks Consultants in association with CH2M HILL 0468029 Page 99 
\\sfo\groups\pw-group\admin\jobs\04\0468029_mmwd\09-engreport\final\mmwd swro pilot eng rpt_final.doc 

reduction by reducing the turbidity of the feed to the filters. Pilot data Figure 3.1 in Appendix 2 
shows the source, clarified, and filtered water turbidities over the pilot program. 

The pilot program confirmed the benefit of a coagulation polymer for the conventional process. 
Table 6.3 shows the impact of polymer on improving the SDI values from the conventional 
pretreatment system by indicating the difference in values when the polymer was not used for 
approximately one month.  

Table 6.3: Conventional Pretreatment SDI Values with Polymer Addition 

Conventional Pretreatment Operating 
Conditions  

filtration rate, polymer feed 
Average SDI During 
Operations Period 

3.5 gpm/ft2, 0.5 mg/l polymer addition 3.89 
4 gpm/ft2, no polymer addition 4.32 

4 gpm/ft2, 0.5 mg/l polymer addition 3.66 

6.3.2.2 Total Organic Carbon Reduction 
As described in Section 3, the source-water total organic carbon (TOC) levels ranged from 
less than 0.5 mg/l in the dry summer period and spiked up to approximately 7 mg/l in the first 
major storm flush event. During the spring and winter periods, when source water TOC was 
above 0.5 mg/l, the conventional system reduced TOC levels by an average of 35%. The 
coagulant used by the conventional system to create filterable floc particles also acts to 
coagulate and adsorb dissolved organics in the source water.  

6.3.2.3 Conventional System Filtration Rates and Backwash Frequency 
During the dry-season source-water conditions, the conventional filters were operated at a 
rate as high as 4 gallons per minute per square foot (gpm/ft2) and the filters were backwashed 
every 48 hours. The clarifier overflow rate was relatively low at 0.6 gpm/ft2 and was limited by 
the volume of the flocculation basin. The project team believes that higher overflow rates 
would be feasible in a full-scale facility if sufficient hydraulic residence time is provided in the 
flocculation basin ahead of the clarification zone. 

During the extremely high-turbidity wet-season source-water conditions, the conventional 
filtration rate was reduced to 3 gpm/ft2 and the filters were backwashed every 24 hours. The 
reduced filtration rates and increased backwash frequency were required to handle the high 
solids loading while maintaining appropriate filtered water quality. 

6.3.3 Conventional Pretreatment System Wastes 
The primary wastes from the conventional pretreatment system include spent washwater and 
suspended solids from filter backwashes and solids from the clarification process. The 
conventional pretreatment wastes were characterized during the pilot study and Table 6.4 
summarizes the estimated general waste stream characteristics of the spent washwater from 
a conventional system process. The volumes presented in Table 6.4 are approximate volumes 
for a 15-MGD facility. Technical Memorandum 8 in Appendix 1 describes and characterizes 
the conventional pretreatment system wastes in more detail. 



 

Engineering Report, MMWD Seawater Desalination Pilot Program 
Kennedy/Jenks Consultants in association with CH2M HILL 0468029 Page 100 
\\sfo\groups\pw-group\admin\jobs\04\0468029_mmwd\09-engreport\final\mmwd swro pilot eng rpt_final.doc 

Table 6.4: General Characteristics Conventional Pretreatment System 
Spent Washwater  

Process Waste Constituents 
Approx. 

TDS (mg/l)
Approx. 

TSS (mg/l)

Approx. 
Volume 
(gal/day) 

Approx. 
Frequency 

Treatment/ 
Disposal 

Clarifier Sludge Dissolved solids; 
suspended solids; 

coagulant, 
polymer 

10,000 to 
30,000 

17,000 130,000 to 
275,000 

Periodic 
blow-down 

Remove 
solids; return 
supernatant to 
head of plant 

Conventional 
Filter BW and 
Filter to Waste 

Dissolved solids; 
suspended solids; 

coagulant, 
polymer 

10,000 to 
30,000 

50 to 3,100 1,200,000 to 
2,000,000 

1 every 18 
to 48 hrs 

Remove 
solids; return 
supernatant to 
head of plant 

The spent washwater for the conventional system equipment contains coagulants, polymers, 
and solids filtered out of the raw water as well as the dissolved solids present in the water. 
The spent washwater from the conventional filters systems has a relatively large volume on a 
per-wash basis but occur with a relatively low frequency. The treatment proposed for this type 
of waste would be to send it to a Solids Handling System Equalization Basin and then to a 
clarification system. The clarifier supernatant would be returned to the head of the 
desalination plant and the clarifier underflow would be treated and dewatered for disposal to a 
landfill as described in Sections 8 and 9 of this report. 

6.4 MF/UF Pretreatment System 
The pilot program tested both MF and UF hollow-fiber, immersed membrane systems in 
parallel. The two systems were the MEMCOR CS microfiltration (MF) system and the Zenon 
Zeeweed-1000 ultrafiltration (UF) system. The filtered water from the two MF/UF pretreatment 
systems was combined to provide feed water to a dedicated seawater RO pilot unit (MF/UF 
SWRO). The MF/UF system operated from mid-May 2005 through April 2006. 

6.4.1 MF/UF Operations 
The MF/UF pilot systems were operated and optimized in accordance with the pilot plant 
testing protocol, and adjustments were made based on source-water conditions during the 
pilot program. The MF/UF pretreatment system operations and testing included the following 
variations: 

 Variable flux rates (22 to 40 gfd) 
 Variable system recovery (90 to 95%) 
 Variable backwash frequency (25 to 30 minutes) 
 With and without daily chemical wash 
 With and without ferric coagulation 

Table 6.5 below presents the MF/UF system characteristics and operating parameters for the 
program.  



 

Engineering Report, MMWD Seawater Desalination Pilot Program 
Kennedy/Jenks Consultants in association with CH2M HILL 0468029 Page 101 
\\sfo\groups\pw-group\admin\jobs\04\0468029_mmwd\09-engreport\final\mmwd swro pilot eng rpt_final.doc 

Table 6.5: MF/UF Pretreatment System Characteristics and Operational 
Parameters 

Parameter Units  Siemens/Memcor Zenon 
Membrane Configuration -- Submerged Submerged 

Membrane Flow Path -- Outside-In Outside-In 
Membrane Type MF/UF MF UF 
Membrane Model -- V10S Z-1000 V3.0/V3.1 

Membrane Nominal Pore Size microns  0.1 0.02  
Membrane Material -- PVDF PVDF 

Active Membrane area of One 
Membrane Element ft2/element 272 450 / 600 

Number of Membrane Elements in 
Pilot Unit number 4 3 

Instantaneous Flux gfd 25 to 40 25 to 40 
Recovery   %  93 to 95 93 to 95  

FOULING MANAGEMENT       
Backwash  Frequency 25-30 minutes 25-30 minutes 

Chemical Wash (CW)  Frequency Daily Daily 
CW Duration minutes 30 25 

CW Chemical  
Chemical / Dose 

(mg/l) NaOCl/ 200  

NaOCl/ 100 - 200 
Extended aeration 
used during wet 

season  
Cleaning-in-Place (CIP) Frequency 30 to 60 days 30 to 60 days 

CIP Duration hrs 2 each chemical 2 each chemical  
CIP Chemical #1 Chemical / Dose Citric Acid / 2% pH2 Citric Acid / 2% pH2 

CIP Chemical #2 
Chemical / Dose 

(mg/l) NaOCl/500   NaOCl/500 

6.4.2 MF/UF Pretreatment System Performance  
The MF and UF systems performed well overall. They consistently produced filtered water that 
was suitable for feed to the SWRO system. An analysis of the MF and UF pretreatment 
filtered water turbidity and silt density index (SDI) is presented below. A coagulant was not 
required to produce an acceptable filtered water quality. During the wet-period source-water 
conditions or algal bloom conditions where TOC levels are elevated, a coagulant could be 
used to reduce dissolved organic concentration, as described below. As was done for the 
conventional pretreatment system, the MF/UF system filtration rate was reduced and the 
backwash frequency was increased to handle the increased solids loading on the MF/UF 
systems during the extremely high-turbidity events in the wet season. The MF and UF 
membrane systems did not experience any fiber breakage over the 11 months of pilot 
operation. Visual inspection of the membrane basins showed no mussel or barnacle growth, 
indicating that the feed water strainer and daily maintenance washes prevented growth of 
large organisms in the membrane basin.  

The MEMCOR CS pilot unit experienced a significant mechanical failure of the permeate 
pump, which kept the unit from operating for more than two months in August and September 



 

Engineering Report, MMWD Seawater Desalination Pilot Program 
Kennedy/Jenks Consultants in association with CH2M HILL 0468029 Page 102 
\\sfo\groups\pw-group\admin\jobs\04\0468029_mmwd\09-engreport\final\mmwd swro pilot eng rpt_final.doc 

2005. Equipment failures on pilot units do occur, and this failure was unrelated to – and did 
not adversely impact – the MF membrane system performance. The pilot unit was repaired, 
and the MF system resumed operation with only minor stoppages for the remainder of the 
pilot study. 

The paragraphs below provide more detail on the MF and UF pretreatment systems’ filtered 
water performance with respect to turbidity, SDI, TOC reduction, and overall system 
performance. Recommended MF and UF system design criteria are presented in Section 8 of 
this report. 

6.4.2.1 Turbidity and SDI  
The MF and UF pretreatment systems average, standard deviation, and 95th percentile 
filtered water turbidities, and filtered water and SWRO feed water SDI values, are shown in 
Table 6.6. Pilot data Figures 2.1 and 2.3 in Appendix 2 shows the source and filtered water 
turbidities for the UF and MF systems, respectively, over the pilot program. Pilot data 
Figure 4.1 in Appendix 2 presents the MF and UF filtrate SDI values.  

Table 6.6: MF/UF Pretreatment Performance Values 

 

MF Filtrate 
Turbidity, 

NTU 

UF Filtrate 
Turbidity, 

NTU 

MF 
Filtrate 

SDI  
UF Filtrate 

SDI 
MF/UF SWRO 

Feed SDI 
Average 0.06 0.05 2.61 2.56 2.71 

Standard Deviation 0.04 0.04 0.51 0.48 0.72 
95th Percentile Value 0.08 0.09 3.39 3.32 3.67 

The average MEMCOR CS MF system and Zenon UF system filtrate turbidity and SDI values 
consistently met the pretreatment system performance objectives. While the UF system had 
lower average turbidity and SDI values than the MF does, the differences are not considered 
to be statistically significant. During initial pilot operations, the MF/UF filtrate tank experienced 
significant bio-fouling. The tank was painted to limit light penetration and the tank and piping 
were shock-chlorinated approximately every 6 weeks to control bio-growth. The slightly higher 
average SDI values in the feed water to the SWRO pilot unit could be due to minor bio-growth 
in the filtrate tank during the pilot study; however a statistical analysis of the SDI has not been 